
Preparatory Survey on Ganga Rejuvenation Project                                         Final Report 

 

<Objective of the Study> 

Scope of work was confirmed based on existing DPR.  Confirmation of projects, drawings, calcula-

tion sheets, description of details were done in the work.  

<Result of the Study> 

For the sewers, both cases of ID/T and Comprehensive were reviewed for Mirzapur, Chunar, and 

Ramnagar without decision of selection of the type of sewer network. Saidpur was excluded due to no 

submission of DPR. Ghazipur submitted only comprehensive plan although NMCG instructed to sub-

mit ID/T plan. 

For the STPs, since NMCG instructed to submit DPR which is compliant with new effluent standard in 
[...]
however, both the guidelines require the first five years of O&M to be included in the tender.  

Schemes under the NGRBA will provide for 70% of the O&M cost for the first five years, whereas 

schemes under AMRUT require user fees to be collected for funding the O&M cost.  It should be 

noted that, at this moment, the eligibility of O&M cost requires the internal review of JICA. 

 

10.3  List of Assets for O&M at the End of the Project 

The Project Area has some existing sewerage assets, and some are being created under the currently 

ongoing Ganga Action Plan II.  These assets are tabulated below. 

Table 10.3.1 List of Existing Sewerage Assets in Project Area 
Town Sewerage Network Assets Sewage Treatment Plant Assets 

Chunar There is no sewerage system.  Some houses have 

own septic tanks whereas most of the houses 

discharge directly to Nalas that flow into the 

Ganga. 

None 

Mirzapur Has existing sewerage network that is determined 

to be mostly functional except for a sewer of 4.5km 

length.  There are 4 sewage pump stations  

2 STPs: 4mld at Vindhyachal on 

WSP technology and 14mld at 

Mirzapur on UASB technology 

Saidpur no existing sewerage None 

Ghazipur no existing sewerage None 

Varanasi Dist I Almost 80% sewerage coverage 3 STPs: 

Dinapur STP 80mld, activated 

sludge process with roughing filter; 

BHU/Bhagwanpur STP 8mld, 

activated sludge with surface 

aeration; 

DLW STP 12mld 

Varanasi Dist II Partial sewerage system Sewage from Dist II is treated at 

Dinapur STP in Dist I 

Varanasi Dist III Partial sewerage system; BHU area fully sewered 

with sewage flow to BHU/Bhagwanpur STP 

2 STPs: 

Bhagwanpur STPs of 1.8mld and 

8mld capacity 

Varanasi Dist IV No sewerage system, the area is outside municipal None 



Preparatory Survey on Ganga Rejuvenation Project                                     Final Report 

 

10-6 

limits 

Ramnagar 35km of sewerage existing in Ramnagar area but 

there is no clear network of these sewer lines as 

many interconnections have not been constructed. 

There is no sewerage network in Padao area. 

Only few houses have septic tanks. 

None 

Total Partial sewerage network in the Project Area with  

sewage pumping stations 

7 STPs of capacities ranging from 

1.8mld to 80mld with aerobic and 

anaerobic processes 

Source: Discussion with GAP II Team 

The Ganga Action Plan II is being implemented only in the City of Varanasi, and the list of assets 

being created in GAP II is given below.  

Table 10.3.2 List of Sewerage Assets Being Created under GAP II in Varanasi 
Town Sewerage Network  Sewage Treatment Plant  

Varanasi Dist I Rehabilitation of existing old trunk sewer; 

Rehabilitation of Konia MPS; 

Rehabilitation of Ghat pumping stations; 

Sarai IPS (new); 

Narokar pumping station (new) 

Construction of new 140mld STP to 

treat sewage from Dist II, STP with 

ASP process and digestion and 

power generation 

Varanasi Dist II Relief trunk sewer (new); 

Chauka Ghat pump station (new); 

Varuna River interceptor sewer (new); 

Phulwaria pumping station (new) 

None 

Varanasi Dist III Assi nala interceptor sewer (new); 

Nagwa pumping station (constructed but not yet 

commissioned) 

 

Ramana STP of 50mld capacity 

(new) is under bidding process as of 

April 2017; 

 

Varanasi Dist IV None as not in municipal area  None as not in municipal area 

Total Extensive sewerage network in Varanasi with 

rehabilitation of existing pump stations and new 

pump stations 

2 new STPs of 50mld and 140mld 

capacity  

Source: Discussion with GAP II Team 

The DPRs provided to the Preparatory Survey team were studied and the proposed works in the 

Project Area are listed below. The sewerage facilities are proposed with Base Year 2020, and as per the 



Preparatory Survey on Ganga Rejuvenation Project                                     Final Report 

 

10-7 

CPHEEO Manual, the design year for the sewerage network is considered as 2050 (30 year design 

horizon) and the STPs are proposed with design year of 2030 (10 year design horizon). 

Table 10.3.3 List of Sewerage Assets Proposed in the Project Area 
Town Sewerage Network Assets Sewage Treatment Plant Assets 

Chunar 60.7km of sewerage network including mains, 

sub-mains and lateral sewers with sewer diameters 

from 200mm to 700mm dia 

Flushing mobile van to flush the sewers as 

velocities will be low 

6.5 mld on WSP (waste stabilization 

ponds) technology followed by 

disinfection 

Mirzapur 245.4km of sewerage network including mains, 

sub-mains and lateral sewers with sewer diameters 

from 200mm to 1000mm dia 

Replacement of non-functional sewer length of 

4.5km 

Upgrade the Vindhyachal STP to 

6mld capacity with disinfection; 

Construct a new STP of 18mld 

capacity with SBR technology in 

Mirzapur; 

Upgradation of the existing 14mld 

STP with MBBR addition 

Saidpur DPR not yet available DPR not yet available 

Ghazipur DPR not yet available DPR not yet available 

Varanasi Dist I Almost 80% sewerage coverage Rahab of existing Dinapur 80mld 

STP 

Varanasi Dist II Secondary and branch sewers being designed to 

achieve 100% coverage 

Sewage flow to be treated at new 

140mld STP at Dinapur located in 

Dist I 

Varanasi Dist III Secondary sewers and branch sewers with final 

outlet to Ramna STP through Nagwa Pump station 

Ramana STP (being designed by 

UPJN under another project) 

Varanasi Dist IV DPR not yet available  DPR not yet available 

Ramnagar Sewage pump station at Ramnagar of 20.7 mld 

peak capacity 

Sewage pump station at Padao of 3mld peak 

capacity 

Main pump station at Kodopur of 32mld peak 

capacity 

1 STP at Ramnagar of 14mld 

capacity with Activated Sludge 

based MLE Process 

Total Complete sewerage network in the Project Area 

with sewage pumping stations 

3 new STPs of 6.5mld, 18mld and 

14mld capacities 

Source: DPRs given to the Preparatory Survey Team 



Preparatory Survey on Ganga Rejuvenation Project                                     Final Report 

 

10-8 

The information from the above tables is compiled below to compare the existing assets vs the assets 

after completion of the ongoing GAP II Project and after completion of the assets being proposed 

under the current study. 

Table 10.3.4 Comparison of Existing and Total Future Sewerage Assets the Project Area 
Project Area Existing Sewerage Assets Total Future Sewerage Assets 

Chunar, Mirzapur, Saidpur, 

Ghazipur, Varanasi, 

Ramnagar 

Partial sewerage network 

With sewage pumping stations 

7 STPs  

Complete sewerage network  

With sewage pumping stations 

12 STPs 

 

10.4  Performance Monitoring of the Sewerage Facilities during O&M 

The sewer network is designed to convey the entire sewage generated in the coverage area to sewage 

treatment plants that then treat the sewage to required discharge norms. Therefore, the performance 

indicators for sewer network are typically associated with conveyance of 100% sewage volume, and as 

the network has interface with the house connections, the service levels are related to addressing 

complaints such as blockages and overflows. The performance indicators for treatment plants are 

specific to volume being treated and the effluent quality to be achieved. These are noted below.  

10.4.1  Suggested Performance Indicators for the Sewerage Network 

The recommended performance indicators were formulated after considering the objectives of 

NGRBA that required no untreated sewage to flow into the Ganga River, meaning 100% coverage.  

The suggested criteria are also in line with the objectives of the AMRUT scheme, in view that the 

Varanasi City, the largest populated city in the Project Area is one of the 100 SMART Cities in the 

AMRUT program.  The recommended performance indicators are given below: 

 Coverage of latrines   : 100% 

 Collection of sewage  : 100% 

 Complaint resolution in 24hrs  : 80% 

10.4.2  Suggested Performance Indicators for the Sewage Treatment Plants 

The sewage treatment plants should treat the entire volume of incoming sewage flow, without any 

bypass, and produce treated flow meeting the water quality specified by the NGRBA for discharging 

to Ganga River or by CPHEEO for discharging into Surface Water bodies that are used a source of 

drinking water. The suggested performance criteria are given below: 

 Sewage treatment capacity  : 100% of inflow to be treated without bypass 



Preparatory Survey on Ganga Rejuvenation Project                                     Final Report 

 

10-9 

 Treated sewage quality   : Give below (from CPHEEO Manual 2015) 

BOD : < 10mg/L 

TSS  : < 10mg/L 

TN : < 10mg/L 

TP : < 2mg/L 

F. Coli : < 230 MPN/100mL 

It is recommended that following measures be taken to ensure proper O&M of the STPs. During the 

first two years of the O&M Contract ( 1 year of defect liability period + 1 year of O&M), the STP 

influent and effluent shall be sampled as scheduled in Table 10.4.1 and analysed in the laboratory 

(in-house) at the STP.  

Table 10.4.1 Sampling/Analysis Locations and Frequencies 

Parameter Sampling Frequency Sampling Method Sampling points/location 

pH  1.Daily 

 

Flow-weighted 24-hour 

composite 

a) Raw Sewage  

b) Plant Effluent  

2. Three times per week Grab Aeration Basin Zones 

a) Anaerobic (if applicable) 

b) Anoxic 

c) Aerobic 

Turbidity 1. Daily Flow-weighted 24-hour 

composite 

Effluent from secondary clarifiers or 

from SBR basin 

2. Continuous On-line Effluent from secondary clarifiers or 

from SBR basin 

COD 

 

1. Daily 

 

Flow-weighted 24-hour 

composite 

a) Raw Sewage  

b) Plant Effluent  

Weekly Influent     Influent sewage after grit chamber 

TSS 

 

1. Daily 

 

Flow-weighted 24-hour 

composite 

a) Raw Sewage  

b) Plant Effluent  

2. Twice a week Grab Waste activated sludge (WAS) 



Preparatory Survey on Ganga Rejuvenation Project                                     Final Report 

 

10-10 

VSS 1. Daily 

 

Flow-weighted 24-hour 

composite 

Raw Sewage  

2. Twice a week (Tue, 

Thu) 

Grab Waste activated sludge (WAS) 

Residual chlorine 

(if applicable) 

1. Daily Grab Plant Effluent  

2. Continuous On-line Plant Effluent  

BOD 1. Three times per week  Flow-weighted 24-hour 

composite 

a) Raw Sewage Influent  

b) Plant Effluent  

TKN 1. Three times per week  Flow-weighted 24-hour 

composite 

a) Raw Sewage 

b) Plant Effluent  

Ammonia-N 1. Three times per week  Flow-weighted 24-hour 

composite 

a) Raw Sewage 

b) Plant Effluent  

2. Three times per week Grab Aeration Basin Zones ( as designed) 

a) Anaerobic (if applicable) 

b) Anoxic 

c) Aerobic 

Nitrate-N 1. Three times per week Flow-weighted 24-hour 

composite 

a) Raw Sewage  

b) Plant Effluent  

2. Three times per week Grab Aeration Basin Zones 

a) Anaerobic (if applicable) 

b) Anoxic 

c) Aerobic 

Alkalinity 1. Three times per week Flow-weighted 24-hour 

composite 

a) Raw Sewage 

b) Plant Effluent  

2. Three times per week Grab Aeration Basin Zones 

a) Anaerobic (if applicable) 

b) Anoxic 

c) Aerobic 

Total phosphorous 1. Three times per week Flow-weighted 24-hour 

composite 

 

Raw Sewage and Plant Effluent  

 



Preparatory Survey on Ganga Rejuvenation Project                                     Final Report 

 

10-11 

Soluble 

phosphorous 

1. Three times per week Flow-weighted 24-hour 

composite 

Raw Sewage and Plant Effluent  

2. Three times per week Grab Aeration Basin Zones 

a) Anaerobic (if applicable) 

b) Anoxic 

c) Aerobic 

Faecal coliform 1. Three times per week Flow-weighted 24-hour 

composite 

 

a) Raw Sewage 

b) Plant Effluent  

 

VFAs 1. Three times per week 

 

Grab a) Raw Sewage 

b) Anaerobic zone  

c) Anaerobic Digester – if 

provided 

MLSS 1.Twice a week Grab Aerobic zone 

MLVSS 1.Twice a week Grab Aerobic zone  

Flow rate 1.Continuous On-line flowmeter a) Raw Sewage (Plant 

Effluent) 

b) Plant Effluent 

c) RAS 

d) WAS 

e) Sludge  

Temperature 1. Daily 

 

Flow-weighted 24-hour 

composite 

a) Raw Sewage  

b) Plant Effluent  

Specific gravity 

and concentration 

1. Three times per week Grab Chemicals 

Sludge for consistency  

Volume 1. Three times per week Grab Chemicals/Screenings/Grit/ Gas 

generation if applicable 

Electricity 

Generation  

Daily On-line  Gas Quality, Volume, Engine running 

and Electricity Generation. 

 



Preparatory Survey on Ganga Rejuvenation Project                                     Final Report 

 

10-12 

10.5  Suggested Responsibilities of the O&M Contractor and the Supervising Agency 

(Nagar Nigam) 

It is presumed that necessary modifications will be made to the current O&M practice as per the 

guidelines of NGRBA and AMRUT so that the O&M will be performed by the Contractor for the first 

five years, and then on it will be outsourced a natural continuation of the process. Thereby, the Nagar 

Nigam will need to perform only a supervisory role, and will need to build its capacity appropriately, 

or can outsource the supervision task to UP Jal Nigam.  

The analysis requirements for the first two years are noted in the previous section, and for the 

subsequent three years of the O&M period included in the contract, the sampling and analysis shall be 

conducted (on 24 hours-composite sample) once every week and shall cover all the days of the week 

during a seven week period. In addition, the Contractor shall be required to validate its analysis of 

effluent samples up to four times in a month from an approved laboratory (by Bureau of India 

Standards), which is not connected with the Project. The validation sampling shall be randomly 

selected based on Supervising Agency’s decision and the cost of validation/analysis shall be borne by 

the Contractor.  The Contractor shall then provide the influent and effluent water quality information 

tabular and graphical form to illustrate trends in water quality parameters. 

The Supervising Agency shall check the treated effluent quality trends and ask the Contractor to 

undertake appropriate remedial actions, if the performance of the plant is observed as not satisfactory 

i.e., non-meeting the functional guarantees or drifting away from the desired performance levels.  

It is further recommended that the Supervising Agency shall engage an approved (or Bureau of Indian 

Standards Certified) laboratory for assessing the effluent water quality indices, for which the samples 

shall be jointly collected by the Supervising Agency and Contractor. The selection of sample locations 

and number of samples shall be developed during the first year of defect liability period.  

During the entire operation and maintenance period, Supervising Agency shall nominate their 

official/counterparts for the inspection of specific STPs on weekly basis. Supervising Agency shall 

also nominate a qualified person to carry out periodical inspection of the STPs and to conduct surprise 

checks, without prior notice to the Contractor.  This policy is required to ensure proper O&M of the 

STPs. 

During the Defect Liability Period (DLP) the Supervising Agency shall carryout monthly, quarterly, 

half yearly and annual inspection of the treatment plant through its designated personnel as well as 

with the assistance of project management consultants and based on their suggestions, the Supervising 

Agency shall suggest necessary improvements to the Contractor for efficient O&M of the STP 



Preparatory Survey on Ganga Rejuvenation Project                                     Final Report 

 

10-13 

10.6  Operation & Maintenance Costs 

The O&M cost is based on the NGRBA guidelines. The O&M cost for sewage facilities includes the 

following items: 

1) Repair cost 

2) Staff cost 

3) Energy charges cost 

4) Residual disposal cost (for STP) 

5) Chemicals cost (for STP) 

Under the NGRBA Guidelines, the Annual O&M cost of sewers is calculated as 0.25% of construction 